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sized Enterprises Pioneer Park, 

SSL Industry Park, Dongguan - P.R. CHINA 
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Fax : +86 769 23 03 77 71 
E-mail : ctcdongguan@ctcgroupe.com  

Buyer: -- 

Style / Article no.  :604 

Test(s) requested :PHYSICAL TEST 

Service                   :REGULAR 

Brand / Section        :-- 
Season          :-- 
End use        :-- 
Factory name        :-- 
Factory code :-- 

 1. Conclusion: 
APPLICANT: RUIAN SHENGFA SHOES MATERIAL CO.,LTD  

(C40228) 

瑞安市上望街道闻涛路 88 号置慧工业 

园 13 幢(102-502) 

. WENZHOU ZHEJIANG 

CHINA 

Date of receipt         :01 Aug. 2022 

Testing period   :01 Aug. 2022 

:10 Aug. 2022 

Previous report   
Product category   
Product type       

Test stage        

:-- 
:-- 
:-- 

:FIRST TEST 
Supplier name :-- 
Exported to :-- 

ISO 22568-2 : 2019 Conformity by size 

Paragraph# Tests description 06 08 11_ 

4.4 Impact resistance Pass Pass Pass 

4.5 Compression resistance Pass Pass Pass 

4.6 Effect of fuel oil -- Pass -- 

4.6 Effect of high temperature 
Failed item(s) for size 08: (Accessory : Toecap) 

-- Pass -- 

4.6 Effect of low temperature -- Pass -- 

Pass: requirements met     Fail: requirements not met    N/A: not applicable   --: test not performed on this size 
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Operational Manager 

APPLICANT: RUIAN SHENGFA SHOES MATERIAL CO.,LTD  

(C40228) 

2. Sample(s) description assigned by laboratory: 

Size 

06 

Analyzed product 

Toecap (2 pairs) 

Description Sample information 

  Accessory Toecap 

Size 

08 

Analyzed product 

Toecap (5 pairs) 

Description Sample information 

  Accessory Toecap 

Size 

11 

Analyzed product 

Toecap (2 pairs) 

Description Sample information 

  Accessory Toecap 

 
D220815466 

 

 

 

 

 

 

Approved by 

Leo TOM KIT FAI 
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APPLICANT: RUIAN SHENGFA SHOES MATERIAL CO.,LTD 

(C40228) 
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APPLICANT: RUIAN SHENGFA SHOES MATERIAL CO.,LTD  

(C40228) 

 

END OF TEST REPORT 

(+)CNAS accreditation 


